% Pennsylvania

ri Department of Southwest Regional Office
i=d | Environmental Protection CLEAN WATER PROGRAM
Application Type Renewal NPDES PERMIT FACT SHEET Application No.  PA0004472
Facility Type Industrial INDIVIDUAL INDUSTRIAL WASTE (IW) APS ID 782571

AND IW STORMWATER

Major / Minor Major Authorization ID 1177124

Applicant and Facility Information

Applicant Name United States Steel Corporation Facility Name Mon Valley Works, Clairton Plant
Applicant Address 400 State Street Facility Address 400 State Street
Clairton, PA 15025-1855 Clairton, PA 15025-1855
Applicant Contact Eric C. Williams Facility Contact ***same as applicant***
Applicant Phone (412) 433-5918 Facility Phone ***same as applicant***
[...]
Department of Environmental Resources for a backup fixed ammonia still.
Permit issued to United States Steel Corporation by the Pennsylvania
Department of Environmental Protection for additions to the Contaminated
0275205 A-2 February 28, 2020 | Water Treatment Plant including one additional belt filter press with a sludge
pump and inline mixer and one chemical feed pump for polymer addition to
the new belt filter press
Avg Annual
Waste Type Degree of Treatment Process Type Disinfection Flow (MGD)
Sedimentation, oil/water separation,
Industrial Secondary activated sludge N/A 4.6
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
4.6 N/A N/A N/A N/A
Treatment Facility Summary
Treatment Facility: Coal Ash Sluice Water Recycle System for Coal Fired Boilers
WQM Permit No. Issuance Date Purpose

Permit issued to United States Steel Corporation by the Pennsylvania
Department of Environmental Resources for the construction and operation

(gsr?Zezllleld) September 30, 1977 | of a sump for discharges from an ash pit that collects decant water from two
hydrobins (ash settling basins), three 2000-gpm pumps, two 40-foot diameter
clarifiers, and a vacuum disc filter to dewater clarifier underflow.

Avg Annual
Waste Type Degree of Treatment Process Type Disinfection Flow (MGD)
Industrial N/A
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
N/A N/A N/A N/A

31




NPDES Permit Fact Sheet
US Steel Corporation, Mon Valley Works, Clairton Plant

NPDES Permit No. PA0004472

Treatment Facility Summary

Treatment Facility: Pitch Prill Plant Nos. 1 and 2

WQM Permit No.

Issuance Date

Purpose

Permit issued to United States Steel Corporation by the Pennsylvania
Department of Environmental Resources for the construction and operation
of a recycle system for wastewater from the pitch prill plants where pitch

0277212 October 13. 1977 droplets are cooled and solidified in an agitated water bath. The system
(Cancelled) ' consists of settling tanks and a multi-cell flotation unit with baffles and frothing
agents to enhance removal of oil and suspended solids. Sludge is removed
in a launderer, a sludge pump, and two vacuum filters. Treated water is
directed to a closed loop cooling tower.
Avg Annual
Waste Type Degree of Treatment Process Type Disinfection Flow (MGD)
Industrial Primary Sedimentation, flotation N/A
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
1.728 N/A N/A N/A N/A
Treatment Facility Summary
Treatment Facility: Hot Rolling Mill Treatment Facility
WQM Permit No. Issuance Date Purpose
Permit issued to United States Steel Corporation by the Pennsylvania
Department of Environmental Resources for the construction and operation
0278205 of collection and treatment facilities for wastewater from primary hot rolling
(Cancelled) May 18, 1978 mills (18”, 217, and 22”) and to discharge treated wastewater to the
Monongahela River through Outfall 002. Facilities consisted of scale pit
sump pumps, thickener, oil containment baffle with belt skimmer, and decant
tank.
Avg Annual
Waste Type Degree of Treatment Process Type Disinfection Flow (MGD)
Industrial Primary Sedimentation, oil/water separation N/A
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
N/A N/A N/A N/A

32




NPDES Permit Fact Sheet
US Steel Corporation, Mon Valley Works, Clairton Plant

NPDES Permit No. PA0004472

Treatment Facility Summary

Treatment Facility: Miscellaneous WQM permits

WQM Permit No.

Issuance Date

Purpose

1640-IW
(Cancelled)

April 27, 1954

Permit issued to United States Steel Corporation by the Sanitary Water
Board for discharges from the slag granulating pit.

Formally cancelled by the Sanitary Water Board in April 1963 at US Steel’s
request.

WQM Permit No.

Issuance Date

Purpose

1641-IW
(Cancelled)

July 21, 1954

Construction and operation of the Blast Furnace Flue Dust Thickener.

Formally cancelled by the Sanitary Water Board in April 1963 at US Steel’s
request.

WQM Permit No.

Issuance Date

Purpose

463135

Discharge of treated industrial wastewater from 14”, 18", 21”, and 22" mill
scale settling pits.

WQM Permit No.

Issuance Date

Purpose

46414

December 22, 1964

Discharge of treated industrial wastewater from No. 2 boilerhouse ash
settling basin.

WQM Permit No.

Issuance Date

Purpose

464121

June 24, 1965

Discharge of treated industrial wastewater from blast furnace slag settling
basin.

WQM Permit No.

Issuance Date

Purpose

Permit issued to the United States Steel Corporation by the Sanitary Water
Board for the construction and operation of a gravity oil separation unit to

465126 February 23, 1966 remove lubrication oils and greases from the floor washings from the three
proposed compressor buildings.
Avg Annual
Waste Type Degree of Treatment Process Type Disinfection Flow (MGD)
Industrial N/A
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
N/A N/A N/A N/A

33




NPDES Permit Fact Sheet
US Steel Corporation, Mon Valley Works, Clairton Plant

NPDES Permit No. PA0004472

Contaminated Water
From Misc. Plant

Sources

SWRO

Intake Water

Discharge

Recycle Water

Process wastewater

Evaporation
Boiler Feed Water

Clairton Works NPDES Outfall
Storm Water Runoff

L3

Coke Plant
By Products
Operations

Future / Optional Routing

Air Compressor
Cooling Water

Mendelssohn BTX Trench
Sewer Water Groundwater
Groundwater

Outfall 085A Outfall 0224

Emergency Only

NOTE: STEAM CONDEMNSATE OUTFALLS HAVE BEEN EXCLUDED FROM
THIS DRAWING. PLEASE SEE THE STORMWATER DRAINAGE MAFP FOR
STORMWATER OUTFALLS.

Emergency Only

Peters Creek
Lagoon WTP
Groundwater /
SWRO

Outfall 090 to
Peters Creek
0.016 mgd avg
0.022 mgd max

Blowdown Strainer Backwash
No. 2 Units By SWRO
Products

?

Outfall 084 Outfall 023 Outfall 028 45411 060A
1.61 MGD avg 633 MGDavg 055MGDave jnoss D
19.0 MGD max 14.0 MGD max ~ 1.07 MGD max

Outfall 081 Outfall 038
47 4 MGD av,
Outfall 011 Outfall 018 10,0 MGD avg 117 MGD mai
{Emergency 0.36 MGD ave 21.0 MGD max
Overflow) 0.60 MGD max Bypass control Evaporation
normally closed "T\
: 1 Outfall 057
T ) i | i
T l Coal Handling O ti
Coal Yard Coal Yard No.1 P_OWE' House Primary Coolers No. 2 Control Room No. 1 Control Room Area Carbonate Plant and oal nandling pe.rar fons
Sedimentation Basin Runoff Barometric Condenser (12 Unit) Area and Sulfur Plant Cooling Tower BD No. 1 Powerhouse Surge Bin Drains
/[\ Treatment Cooling Water - Cooling Water Cooling Water Cooling Water Cooling Water
System SWRO NCCW SWRO SWRO SWRO SWRO
Coal Yard Storm 1 Barometric Condenser X
Water Runoff 3
Coke Works Pump House
72125 MGD
. g -Screen Backwash
C = \L Y -Stand Pipe Overflow
-Drain from Strainers
28" Mill Air
E\rapora}‘l'on XLE Compressor NCC‘E"":‘IDEESSI‘?'
| Cooling Water Clairton Biological ooling
Wastewater —F Tower
| U _ Blowdown outfall Outfall  outfall
| Treatment Facility —_—— e 0454
| v 044 046
G ‘ y L f
Coke Quen Outtall 007 I Primary Coolers Boiler Feed Water Benzene Boiler House No. 2 Boiler House No. 2 Powerhouse
0.14 med : ) (20¢ Unit) Treatment Plant Cooling Water Cooling Water Monongahela
. ”'gd s l e ass Cooling Water Cooling Water Boiler blowdown River Intake
0.20 mgd max I 1.50 MGD avg Cooling Water SWRO
: 2.30 MGD max Boiler Blowdown

Outfall 029
0.43 MGD avg
1.01 MGD max

FIGURE 2-1

UNITED STATES STEEL CORPORATION

CLAIRTON WORKS

WATER AND WASTEWATER LINE
DIAGRAM

DATE__| REVISION | DRAWN BY

04/18/23 [ 2 MAA

34




NPDES Permit Fact Sheet NPDES Permit No. PA0004472
US Steel Corporation, Mon Valley Works, Clairton Plant

RIVER FIGURE 2-2
Simplified Process Schematic Diagram
COAL CONVEYOR BELTS U. S. Steel Clairton Plant
HOIST SAMENDOLA
Prep&red B!l: ’\'—‘ INEERING
| S8
o
MIXING sl SOLID STREAMS
COAL COAL ———* LIQUID STREAMS
STORAGE STORAGE -~ — % GASSTREAMS
. ==p» BY-PRODUCTS
FLUSHING LIQUOR CRUSHER
¥ 1 METALLURGICAL COKE
< FLUSHING
- LQUOR  [* COKE OVEM BATTERIES QUENCHING COKE COKE SCREMNING >
TAR COKE BATTERIES 1370 15 || s7a1i0n (=3 wHARF [==P|crusHER [==P*| sTaTiON
DECANTER . COKE >
! COKE BATTERIES 19,20 COKE SCREENINGS
B-BATTERY
+ C-BATTERY
TaR |y TAR il r====M vacuum
STORAGE [ DEHYDRATOR ! ' ' MACHINES
* I RAW GAS ! ! T
1 I ] I
1 1 1
+ 1 1 +
TAR 3 I I
PRIMARY PRIMARY I 3 I SUB GAS LIGHT OIL AND
CRUDE COAL cooLer [* GAS le  wl COOLING CONTAMINATED
TAR FOR SALE DECANTER COOLER 12 &1 T WATER
T 1o ol 1
I 1 #1 1
|m——————————— - : g : : e === 1
v 5 v :
MAIN AXI L.0. ] C0G
FINAL USS PHOSAM MAIN LIGHT OIL SUBSUB |
com- | _ ) L _ 5 | _ - — | vacuum |- - | ¥_p| DESULFUR-
PRESSORS COOLERS [ PROCESS REGENERATORS REGENERATORS MACHINES COOLING ZATION
1
1
1
1
TAR, NAPHTHALENE, |  ANHYDROUS DOWNRIVER LIGHT OIL ELEMENTAL DOWNRIVER
il CONTAMINATED WATER | AMMOMNIA GAS FOR SALE SULFUR GAS
I ]
TASTE | | FOR SALE FOR SALE |
AMMONIA I f
LIQUOR !
STORAGE AMMONIA [ AMMONIA (NH3) | BY-PRODUCT RECOVERY WASTEWATERS
P osTL -
TANKS TO WASTEWATER TREATMENT
WASTE AMMONIA LIQUOR TO
WASTEWATER TREATMENT

35



NPDES Permit Fact Sheet

US Steel Corporation, Mon Valley Works, Clairton Plant

NPDES Permit No. PA0004472

FIGURE 2-3

Simplified Wastewater Treatment
Schematic Diagram
U. S. Steel Clairton Plant

Prepared By: AMENDOLA

' P NGINEERING
Jrac.

CONTAMINATED
WATER

SETTLING TAHKS
(200,000 GAL)

FEED TANK
(3,000,000 GAL)

DILUTION
WATER l

DILUTION

J,_ WATER

MORTH AERATION BASIN
(3,500,000 GAL)

SOUTH AERATION BASIN
(3,500,000 GAL)

¥ CLARIFIERS

L4

BELT PRESS

i
el

4@ OUTFALL
- 183

# TORIVER

l

DEWATERED SLUDGE
LANDFILLED

r—— A
I 1
I 1
1 1
1
> g
CONDENSER
FREE
NH, FIXED
STILL PRE-LIMER NH,
TANK STILL T
1
1
1
¥
TO PHOSAM
SYSTEM
FLUSH
TANK
<
EQUALIZATION
TANK
(3,000,000 GAL)
v
LIME SLUDGE WET SURFACE
THICKENER AIR COOLER
LIME SOLIDS
PLATE
PRESS

DEWATERED SLUDGE
(RECYCLE TO COAL)

36




NPDES Permit Fact Sheet

US Steel Corporation, Mon Valley Works, Clairton Plant

Coal Yard Treatment Plant

NPDES Permit No. PA0004472

T2y

- Geide ) Waler 20 -_adﬂ GEM .ul— DAS% TEE

1* Sch # FWC Fipe
T
- ErT Turbidity! 1
pH 1D F g pekin Wit Dperary .
g Bl - g 10 ove 9 E=5] | o
haOH
1 Eﬂ;; 5 - & ——F
T - e ’
oo n o e sl | T i
> <t e T+ =
I Gy Fw | Byuss pbaias [aen bt 5 frs} L Solldaltae Truek
Tank High Level Emergsnsy’ B Flangs AETIFLEE System (1) ERbaant Tard {1} = Ty U - Zallcla Tamk {1} CulTe Dnnl..Fll;
Qv Back Pond R Fvsataier Eftuont! o At Tark| 20,000 pallan Tan i
= — - 20, gation " B
S o -t e A ; 4 Canlredar 410 MA Solids Storage !
\\‘1 14 Inflaemt Scrasn E 1 Mier (L-€) 190/ 1 161 ;
U%% Basine Caricls ad Vatiumials 3 1PV 1
Sl Recyrle
=1 Mikan Gallons o m‘rwun:
Tatal Volume h“ﬁm@:“m
- Hiak
Fxisting NaCH System akallp
1 Tark /2 Pumps
Repiace 1) Exdsfing Purng Ui e b Prord N
far Study whil [1) Haw Pump i (Srat iy ]
at 0-1 Literfinube Capacity
Marrm] Caorntrod -
350 | 1000 CFM Traaked
120 V411 B0 Hz EH'h.lunH".;br'I:'u g5 Dl 018
{Inizmmittant Flaw) v
whHGTE:
AFSpws gH sr Tukidly
Wt St i et L 1
el b Fbar Diutharga
[T1]Fend Tank 71 t1y [Pz ATB] Gaustic Pumpa [2) [Tz ]caustic Byatem (1)
20,000 Gallon Tank 0 - 1 GPH Chemical Malering PFumps 400 gefion Tole Dry Polymer  ACTIFLOS Samil
o4 gum Treatment Rete = 28 min HRT 41041760 40% MalH Praller Palit
aH Contiol { BreH Spape Gontained Farvle Suifaln Tobe [2)
A00 Gal Todn
[F]Pumps P1 1) Alr System (1] B3 48 [Ackd Pumps (2} [FEARE [Potymer Pumps(2) [Fe7 |Erering Water Pump (1) 0% Fie (50, }, Salltian
%DT%M ' ucr"‘"glz"‘m“"! Fumps Chamical Mateting Plrops 13 BEM g 30 FE| * Conlaime
TOH Each : -1 GEH 035 HP h
10T, Submarsibles e ren 19841 { 60 5013 160 [7-2] Potabio Water Tank
AANAEN, Lavel Cortroks -5 t Sgare 1 Spara 1500 Gallen Faly Tark
' F-1|Flow Elument [F=]remic Sultste Fump . Mixer (1)
(AT -2 Mbmers (2} 01500 GPM Mater 01 GPH Chermicel Metering [T6]actd Tota t} 0 /80 mmﬂﬁaﬁ”
Sihw Bpqed Elocirse Mixens T Prumg 400 gallon Toba
@i T 60 15D TR HS0, flmr Tank
Cionlanead 55 Gallan Drum
%N.A.Wa‘ter Systams
THL 413 in b PROCESS FLOW DRGRAM
; woalpalmsEuEE WIYEOUA | R E RUNDTF TREATMENT SYSTEM
P el e e T Hp v URITED STATES STEEL CORPORATON
] - [arers i 4 T IS ' 1 LA e CLARTOM WIRKS - CLAIRT OH, FENNSYLYARIA
1] s LM | REMOVED D1 . T e et T TR ot o S, BT L LT TR g
= ot et B LS '“:::' i ) iz A KE mﬁultmumﬂ-’?‘n‘m Wma'nm
U Diakggrizzn | . : I . T BT, RO [ L 14 . 1 BEELA (41T 161 Wi 14 W - g K]
T At VTH 2P FOVES WS LA PRLLFGIGPT - AL W7 & G550 1 P, OHoH U4 8 P aTwe] Ao AT PPALACE BCPRETTA K T I “‘““'lﬂiﬂ:“lizm!m“ W SEOOERNT w  FELIRE 1 i

37




NPDES Permit Fact Sheet NPDES Permit No. PA0004472
US Steel Corporation, Mon Valley Works, Clairton Plant

Peters Creek Lagoon Area Wastewater Treatment System

L L i L F L 3 L 2 L L3 L L L 3 1 3
FIGURE 2-5: SUMP PUMPS P11 & P2 EQUALIZATICN TANE 1 TRANSFER PUMPS P3A & P38 CHEMICAL FEED PUMPS GP1 & CP2 QIL-WATER SEPARATOR SOLIDS SETTLING TAMNK

PETERS CREEK LAGOON AREA TYPE: EFFLUENT TYPE: HORIZOWTAL SADDLE TYPE TYPE CENTRIFUGAL TYPE: DIAPHRAGM TYPE: COALESCING TYPE: CONE BOTTOM o
SIZE: SIZE: ML= 10D SEE: 17X 1-1/4 SIZE: 112 SIZE: 83" x 20" x 31'H SIZE: 95" x D5'DAH =
[WASTEWATER TREATMENT SYSTEM CAP: 110 GPM @50 TDH CAP: 20,000 GAL CAP: 30 GPM @ 50' TDH CAP: 55 GPH CAP- 20 GPM CAP: 1,600 GAL i)
MATERIAL: CAST IRON MATERIAL: CARBON STEEL MATERIAL: 55 MCOTOR: 110 VAC MATERIAL: PVC MATERIAL: HDPE z
NOTES: GOULDS WE2032H MOTES: INTERMAL POLYURETHAMNE LINER.  MOTOR: 1.5HP, 230V, 3PH NOTES: WALCHEM EHE3DE1-WC NOTES: HYDRO-FLO CS008 NOTES: SNYDER B320 -
o MOTES: GEL 1SN1F5B2F Ve &=

_ H oL FLC

CONTHAL L.}
- WVAD)
[P ) 3

[L/WATER D 5
AN #” ¥
¥
]
.
L W
({ v
mL STORAZE
s
3 . EGBLIZATON
TAMK L
00 T

7%, 5" VITIEE] CLAY FTE sl’ —
"1 FRON CRUNDWATES, CLLETT DA FIIAG ( ﬁ
#
| e
r
( ~E5 (LA i
o THEW P L
- | ]
NTERLOCKS
T o ACTIVATER
- DR CHAEDN ¥iia WHEN ERUSLIZATION TANK 1 AT HIH HIGH LEVEL
(1 AERIE 4 S5 SUBERSTIE PUSPS F1 & P2 SHIT D0why ALARY CALL-0UT
=1 WHEM ECUS T7ATIIN TAME 2 AT HIGH HISH LEVEL
E ]‘“% b CALL-OUT
WHEN TREATENL WATER TA4MK 4T LW 0R HIEH LEVEL
FUMPS Pdd & P4 SHUT DOWW
@ WHEN TREATEN WATER T4 pH JBS FIR 33 NOWTES
FUMPE Pdt & P40 SHUT DOWN AMD ALARM CALL-UT

P
LT OTRALL 150

Greenshurg, PA 13601

4000 Hempfield Plazn Bouevard, Suite 914

Crouse & Company Construction, LLC

TREATED WATER
Tk
i | oo | ermeamnroscesnen
[T TS FEEEan
4 NOTES: [ [AF2 [tz [memr N
1 FIR PAT CIAGRANS WECHAHIAL AND INSTRUNENT SYNGILS LCGEND SHEET TREATED WATER TANK ACTIVATED CAREOMN ADSOREERS 182 FEED PUMPS P44 & P48 BAG FILTERS 14 2 EQUALIZATION TANK 2 E UPITED STATES STEEL
SEE FUARE £ TYPE VERTICAL TYPE: VERTICAL TVPE: CENTRIFUGAL TYPE: VERTICAL TYPE: VERTICAL e |DWE FETERS CREEK LAGOON
n CEND SIZE: 90 x BTDAH SIZE: 48D x T2'SIS SIZE: 17X 1-14" SIZE: 10.35°D % 78°H SIZE: 80" x ETDAH T one T n
| ELL LEGEND CAP: 2000 GAL CAP- 2,000LES. GAC CAP: 30 GPM @ 125 TDH FLOW RATE: 100 GPM @ 75 PSIG CAP: 2,000 GAL e TREATMENT SYSTEM FROCESS &
f L INUGATES: PROGESS PLCE JEFIIED N FIGRE & —F ) MATERIAL: HDPE FLOW RATE: 100 GPM @ 75 FSIG MATERIAL: Castlron MATERIAL: POLYPROPYLENE MATERIAL: HOPE Ro643 TNSTRUMENTATION DIAGRAM
NCTES: SNYDER 5050 MATERIAL- CS MOTCR: 3 HF, 230V. 3PH NOTES: EATON POLYLINE NCTES: SMYDER 5050 - i
NOTES: SIEMENS PV-2000 NOTES: G&L 1MC 1HEAD UNITED STATES STEEL CORPORATION frpee
102 2a
1 T i T 3 T 4 1 3 T T 1 L] T 2

38



NPDES Permit Fact Sheet

US Steel Corporation, Mon Valley Works, Clairton Plant

NPDES Permit No. PA0004472

Compliance History

Effluent Violations for Outfall 183, from: January 1, 2024 To: November 30, 2024

Parameter

Date

SBC

DMR Value

Units

Limit Value

Units

Naphthalene

01/31/24

Daily Max

0.02600

mg/L

.02344

mg/L

Summary of Inspections:

Other Comments:

39




NPDES Permit Fact Sheet
US Steel Corporation, Mon Valley Works, Clairton Plant

NPDES Permit No. PA0004472

| Development of Effluent Limitations for Internal Monitoring Point 183

IMP No. 183 Design Flow (MGD) 0.719 (avg.); 1.12 (max)

Process wastewaters, contaminated groundwater, and contaminated storm water treated by

Wastewater Description: the Contaminated Water Treatment Plant (CWTP)